Declaration of Conformity
In Accordance with ANSI/ISEA 125-2014 and ANSI/ASSP 7359.7-2019
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Alexander Andrew, Inc. 1306 S. Alameda St Compton, CA 90221 (800) 719-4619

Declaration # DC1011055 Declaration Date 10/11/2022

8' EdgeCore FT-X Class 2 LE SRL, Single-leg with Steel

Tested ltem # 84108SP3
coreaem Rebar Hook

Additional Items Conforming Under this Declaration:
84108SP0 84108SP2 84108SP6
84108SP0S 84108SP3S 84108SP8
84108SP1 84108SP5 84108SP8S

Alexander Andrew, Inc. declares that the product(s) listed above is in conformity with
the requirements of the following product standard(s):

CSA 72259.2.2-2017

Conformity Assessment Method in accordance with ANSI/ISEA 125-2014

Level 1 Level 2 X Level 3

Level 1: FallTech Lab Level 2: FallTech Lab Level 3: Independent 3rd Party Lab
Outside the Scope of Within the Scope of accredited to
ISO/IEC Standard 17025:2005 ISO/IEC Standard 17025:2005 ISO/IEC Standard 17025:2005
Supportin
PPOTAEINE PC-2611
Documentation

Authorized Signature

7

&
Name Zachary Winters Title Engineering Manager Date 10/11/2022
International Accreditation Service, Inc FallTech Lab - TL-594
3060 Saturn St, Ste 100 ISO/IEC 17025:2017
ACCREDITED Brea, CA 92821 +1 562-364-8201 Alexander Andrew Inc dba FallTech

Testing Laboratory

FLT-23 Rev F
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FallTech Testing Laboratory

FallTech Test Report

1306 S. Alameda Street,
Compton, CA 90221-4803
Tel: (323) 752-0060
www.falltech.com

Test Report No. PC-2611 Rpt. Date | 8/4/2022 | Rpt. Rev Rev Date
Report Prepared For FallTech
- e . CSA 7259.2.2-2017:7.1,7.2,7.3,7.4,7.6, 7.7,
Initiated By Dan Redden Test Specification(s) 78
Part No. 84108SP3 Part No. Revision

Part Description

8' EdgeCore FT-X Class 2 LE SRL, Single-leg with Steel Rebar Hook

Test Request No.

PC-2611

[Date Complete

[6/7/2022

Test Operator(s)

Yesbet Sierra / Jay Sponholz

Material/Sample Identification

Sample ID Description
6442961 8' EdgeCore FT-X Class 2 LE SRL, Single-leg with Steel Rebar Hook
6442944 8' EdgeCore FT-X Class 2 LE SRL, Single-leg with Steel Rebar Hook
6442928 8' EdgeCore FT-X Class 2 LE SRL, Single-leg with Steel Rebar Hook
6442952 8' EdgeCore FT-X Class 2 LE SRL, Single-leg with Steel Rebar Hook
6442923 8' EdgeCore FT-X Class 2 LE SRL, Single-leg with Steel Rebar Hook
6442934 8' EdgeCore FT-X Class 2 LE SRL, Single-leg with Steel Rebar Hook
6442966 8' EdgeCore FT-X Class 2 LE SRL, Single-leg with Steel Rebar Hook
6442946 8' EdgeCore FT-X Class 2 LE SRL, Single-leg with Steel Rebar Hook
6442959 8' EdgeCore FT-X Class 2 LE SRL, Single-leg with Steel Rebar Hook
Test Specification Test Criteria Test Result Pass/Fail
Retraction Tension 1.0 Lbf - 20 Lbf 1.11bF Pass
0% Extracted
Retraction Tension 1.0 Lbf - 20 Lbf 1.7 IbF Pass
20% Extracted
Retraction Tension 1.0 Lbf - 20 Lbf 1.7 IbF Pass
CSA 7259.2.2-2017 40% Extracted ’ ’
7.1.2 Retraction Tension 1.0 Lbf - 20 Lbf 3.4 |bE Pass
60% Extracted
Retraction Tension
1.0 Lbf - 20 Lbf 3.3 IbF Pass
80% Extracted
Retraction Tension
1.0 Lbf - 20 Lbf 3.9 IbF Pass
100% Extracted
CSA 7259.2.2-2017 Locking Performance Lock and }-.Iold Load Hold for 1 minute Paés
762 Max Arrest Force Information only 1163.1 IbF Information only
- Arrest Distance <24" 13.3" Pass
CSA 7259.2.2-2017 Static St th > 2990 Lbf 3017.9 IbF Pass
7.4.2 atic streng for > 60 Seconds ’
Fall Arrest Lock and Remain Locked Remained Locked Pass
Max Arrest Force < 1800 Lbf 1232.6 IbF Pass
CSA 7259.2.2-2017 Avg Arrest Force Information only 851.0 IbF Information only
7.23.1 Arrest Distance <47" 34.8" Pass
Post Fall Operation Lock and pay line Lock and pay Pass
Braking Capacity Maintain > 25% > 50% Pass
x This lzboratory is accredited with the recognized International Standard ISO/IEC 17025:2017.
ACCREDITED s T : -
I AS Testing Laboratory This accreditation demonstrates technical competence for a defined scope and the operation of a FLT-08 Rev. L
laboratory quality management system (refer to the joint ISO-ILAC Communique dated Jznuary 2008). )
Certificate# TL-594 Testing ¥oilTech Testing Loborotory aliows for a +/- 5% tolerance on dynamic and static strength test resuits. Page 1 of 14
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FallTech Testing Laboratory

FallTech Test Report

1306 S. Alameda Street,
Compton, CA 90221-4803
Tel: (323) 752-0060
www.falltech.com

Test Report No. PC-2611 Rpt. Date | 8/4/2022 | Rpt. Rev Rev Date
Report Prepared For FallTech

- e . CSA 7259.2.2-2017:7.1,7.2,7.3,7.4,7.6, 7.7,
Initiated By Dan Redden Test Specification(s) 72 59 0 3 6
Part No. 84108SP3 Part No. Revision  [C

Part Description

8' EdgeCore FT-X Class 2 LE SRL, Single-leg with Steel Rebar Hook

Test Request No.

PC-2611

[Date Complete

[6/7/2022

Test Operator(s)

Yesbet Sierra / Jay Sponholz

Test Summary (Continued)

Test Specification Test Criteria Test Result Pass/Fail
Fall Arrest Lock and Remain Locked Remained Locked Pass
Max Arrest Force <1800 Lbf 1392.9 IbF Pass
CSA 7259.2.2-2017 Avg Arrest Force Information only 922.9 IbF Information only
7.23.1/7.233 Arrest Distance <47" 31.6" Pass
Post Fall Operation Lock and pay line Lock and pay Pass
Braking Capacity Maintain > 25% >50% Pass
Fall Arrest Lock and Remain Locked Remained Locked Pass
Max Arrest Force <1800 Lbf 1190.9 IbF Pass
CSA 7259.2.2-2017 Avg Arrest Force Information only 782.4 IbF Information only
7.23.1/7.23.4 Arrest Distance <47" 38.4" Pass
Post Fall Operation Lock and pay line Lock and pay Pass
Braking Capacity Maintain > 25% >50% Pass
Test Mass shall not hit . .
Fall Arrest Did not hit Pass
the ground
Max Arrest Force < 1800 Lbf 1530.2 IbF Pass
Avg Arrest Force Information only 898.7 IbF Information only
CSA 7259.2.2-2017 Arrest Distance Information only 61.0" Information only
7.8.3 Performance Factor >1.8 2.54 Pass
Avg Depl t
V& Leploymen <1349 Lbf 784.6 Lbf Pass
Force
Post Fall Creep <4" 0.3" Pass
Post Fall Operation Lock and pay line Lock and pay Pass
Test Mass shall not hit . .
Fall Arrest Did not hit Pass
the ground
Max Arrest Force < 1800 Lbf 1486.5 IbF Pass
Avg Arrest Force Information only 948.2 IbF Information only
CSA 7259.2.2-2017 Arrest Distance Information only 57.5" Information only
7.8.5.1 Performance Factor >1.8 2.63 Pass
Avg Depl t
V& Leploymen <1349 Lbf 816.8 Lbf Pass
Force
Post Fall Creep <4" 0.1" Pass
Post Fall Operation Lock and pay line Lock and pay Pass
This lzboratory is accredited with the recognized International Standard ISO/IEC 17025:2017.
ACCREDITED s T : -
IAS Testing Laboratory This accreditation demonstrates technical competence for a defined scope and the operation of 2 FLT-08 Rev. L
laboratory quality management system (refer to the joint ISO-ILAC Communique dated January 200S). )
Certificate#f TL-594 Testing FollTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test resuits. Page 20f14
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FallTech Testing Laboratory

1306 S. Alameda Street,
Compton, CA 90221-4803
Tel: (323) 752-0060
www.falltech.com

FallTech Test Report
Test Report No. PC-2611 Rpt. Date | 8/4/2022 | Rpt. Rev Rev Date
Report Prepared For |FallTech
o Lk 2.2-2017:71,72,7.3,74,76,7.7,
Initiated By Dan Redden Test Specification(s) (7:§A &238 g
Part No. 84108SP3 Part No. Revision  [C
Part Description 8' EdgeCore FT-X Class 2 LE SRL, Single-leg with Steel Rebar Hook
Test Request No. PC-2611 [Date Complete 6/7/2022
Test Operator(s) Yesbet Sierra / Jay Sponholz
Test Summary (Continued) _
Test Specification Test Criteria Test Result Pass/Fail
T -
Fall Arrest EstMassshall AoLhif Did not hit Pass
the ground
Max Arrest Force < 1800 Lbf 1343.3 IbF Pass
Avg Arrest Force Information only 889.7 IbF Information only
CSA7259.2.2-2017 Arrest Distance Information only 64.2" Information only
7.8.5.2 Performance Factor >1.8 2.46 Pass
avg Leplayment <1349 Lbf 763.9 Lbf Pass
Force
Post Fall Creep <4" 0.0" Pass
Post Fall Operation Lock and pay line Lock and pay Pass
Test M hall not hit
Fall Arrest e Did not hit Pass
the ground
Max Arrest Force < 1800 Lbf 1207.7 IbF Pass
Inf ti | 906. i
CSA7259.2.2-2017 Avg Arrelst Force nforma !on only 6.9 IbF Informatfon only
2732 Arrest Distance Information only 115.1" Information only
o Performance Factor >1.8 2.20 Pass
fwe Deployment <1350 Lbf 673.5 Lbf Pass
Force
Post Fall Operation Lock until released Locked Pass
Fall Arrest TestMaszisball Aot Did not hit Pass
the ground
CSA Z259.2.2-2017 Max Arrest Force <1800 Lbf 1358.3 IbF Pass
7.7.3.3 Avg Arrest Force Information only 809.7 IbF Information only
Arrest Distance Information only 85.4" Information only
Post Fall Operation Lock until released Locked Pass
Conclusion
Based upon the samples provided to the Lab:
FallTech P/N 841085P3 Rev. C meets the requirements of CSA Z259.2.2-2017
Report Signatories and Approval
Lab Quality Manager 94'.3 W Date 8/4/2022
Bob Ho ement) =
Witnessed by % % Date g = L/ - 20 e S E
o i

AS ACCREDITED
Testirg, taboesloey

This lzboratory is accredited with the recognized International Standard ISO/IEC 17025:2017.

This accreditation demonstratas technical competence for a defined scope and the operaticn of a

FLT-08 Rev. L

laberatery quzlity management system (refer to the joint ISO-ILAC Communique dated January 2003).

Certificate# TL-594 Testing

Fo-'.'Teth Testing Loboratory allows for a +/- 5% toleronce on dynamic and stotic strength test results.

Page 3 of 14



